
K 028  X – 60CF    PARTS  LIST 
 
 
1002 Nose Piece, Graphite, X – 6, X – 60CF, SCX – 60CF 
1011 Chassis, CF, X – 60CF 
1012 Chassis Shim Set, CF, X – 60CF 
1130 Motor Plate Support Bracket 
1228 Battery strap, X – 60CF 
1232 Motor Plate, 4-Gear 
1310 Bulkhead, Rear 
1311 Rear Top Deck Support Bracket, X – 60CF, SCX – 60CF 
1400 Front Deck Support Bracket, X – 60CF, SCX – 60CF 
1500 Front Deck, CF, X – 60CF, SCX 80CF 
1502 Top Deck, CF, X – 60CF 
1530 Nose Bridge, CF, X – 60CF, SCX – 60CF 
1532 Nose Bridge Spacers, CF, X – 60CF 
3011 Control Arms, Rear, X – 60 
3211 Toe-In Bars, 3 & 4 degrees 
3250 Anti Squat Shims 
3260 Hinge Pin Brace, Rear, X – 60CF, SCX – 60CF 
3312 Shock Tower, Rear, CF, X – 60, X – 60CF 
5001 Transmission Case, 4-Gear 
5030 Transmission Cradle, X – 60CF, SCX – 60CF 
5201 Idler Shaft 
5702 Transmission Shim Set 
6000 Cap Head, 1/4” 
6001 Cap Head, 4-40 X 3/8” 
6002 Cap Head, 4-40 X 1/2” 
6022 Flat Head, 4-40 X 3/8” 
6023 Flat Head, 1/2” 
6024 Flat Head, 4-40 X 5/8” 
6027 Flat Head, 4-40 X 1” 
6071 Locking Nut, 4-40 
6073 Mini Nut, 4-40 
6080 Flat Washer, #4 
6141 Hinge Pin, Ti, 2.350” 
6142 Hinge Pin Bushing 
6202 Bearing, Metal Seal, 3/16” X 3/8” 
6203 Bearing, Rubber Seal, 3/8” X 5/8” 
6320 Body Mount, Rear, X – 60, X – 60CF 
6801 Stand-Off, Female/Female, 4-40 X 1” 
6802 Stand-Off, Female/Female, 4-40 X 7/8” 
6803 Stand-Off, Female/Female, 4-40 X 13/32” 
9001 Antenna Mount, CF 
 


